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W BB T4 ST983 47.06V 983Wh
BT 4o AR Chinese
Name of Sample EX /
English
ST 1116050150
Sampie No.
-?J}%ﬁ/fl KEHET (E3 ARAHA
Consignor /
AR AEHRT CERO HRAF
Manufacturer /
P BAR CeTRREWER0END RRMREFH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS ”Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
B A A CGRTAW SE R NS RRAFREF
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2_38. 3
£ R, -
A’#"" ) LR E
ppearance Blue Metal shell
N @ AL 2
#Redt % B 3 9016-05-12 AL B H 2016-05-19 ~ 2016-06-16
Accepted Date Test Date
Yo% B B PR SR 3% 3D phids ; MERG BT T H L BRAECR
o Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
AR, FRERAABAE CATRERYBRNENT R ARETH
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3HREEEK .
Sl The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
ARk E I (Date):  2016-06-17
s T 75 H48 s b4 Rechargeable Lithium Battery./
HiE
Comment
E R FoRR: / R B A
Consignor : 215500
Address Post Code
Wk Y i g
Approver: “Vi Checker: Compiler: >
R %

Title:

Bl 4 T#2J (Vice chief engineer)
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- ~ S Y s S 2
O N 158 RE I~ S = N - \ s
)= KrIHR B A AR #T/ﬁ%j(“}hﬁ'/ﬁ%sﬁk 7 s R P Bk
Name of Test Standard requirement or The .
No. tems Clause Number of Standard Test Result | Conclusion | Remark
EE (hT o R IbE MDD KA A7 v
B R ;ﬂﬂ» ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | JL3E 1
1 R G T.1 . A
Altitude UN Manual of Tests and Criteria Section See Appendix 1 Pn*%d /
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T. 1 asse
BEE CETRREVEHRNAEND R
) R ;iﬂ%))ZST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | JLp3E 2 N
VA . A .
Thermal test UN Manual of Tests and Criteria Section See Appendix 2 Pnj%d /
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.2 asse
BEE (hT Rkl Emm T A brve
RE ;ﬂﬂ» ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | JLp 3% 3
3  JRB B 1.3 ~ &
Vibration U_I\LI Manual of Tests and Criteria Section See Appendix 3 p l:”li%d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3 asse
FoE (T el Ak
i ;ﬂﬂ'» ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | JLItE 4
Shock Uﬁ Manual of Tests and Criteria Section See Appendix 4 Pm*%d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 asse
BAM (LT /e R e BT AR
- ST 3iﬂ{j;))SST/SG/AC. 10/11/Rev. 5/Aunend. 1 38.3 & | L% 5 A
© T .
External short UN Manual of Tests and Criteria Section See Appendix 5 Pm d /
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 asse
gﬁ;ﬁl ((?E:J;J"E ﬁ%%}éfﬁﬂ’ﬂi}%ﬁ(@ RIEFNAR
ik ST/SG/AC. 10/11/Rev. 5/Anend. LéAnend. 2 | JL it 6
6 38.3 WAK T.6 . A
Impact UN Manuaé of Tests and Criteria Section See Appendix 6 P:S*%d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 se
Test T.6
FEE (et fab R M T AR v
. FH) ST/SC/AC. 10/11/Rev. 5/Amend. 1 38.3 & | TR 7
7 e B T.7 sjh ISﬁA dix 7 Bk /
Overcharge UN Manual of Tests and Criteria Section ee Appendix P;:: d
ST/SG/AC. 10/11/Rev. 5/Auend. 1 38.3 Test T.7 asse
BAE T falk R AE M@ ARAT A
; TR %Jbﬁr?gsr/sc/m. 10/11/Rev. 5/Amend. 1 38.3 i S)ﬁgpﬁf 8 s s s )
Forced discharge UN Manual of Tests and Criteria Section ee Appendix PDS d
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8 asse
WA RERIEFE : 21°C-23C; BB AE : /%
. Ambient temperature:21°C—23°C;Ambient humidity:/%
Test Environment
Condition
ARBR A )
514 = iR
Subcontracted Test HOEBE | A 7k / R /
Condition Subcontracted | Name Post Code
Laboratory Bohk / W, /
Address Tel
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A5 1 RBRE LM | FES
No. Name of Test Items | Altitude simulation
o Bk A RIEF] Before RIE/E After P TAL IS AR
%5 Sample Status Y Fr# v & RE F# /% | Mass Loss | Residual |JLE
Sample Mass OCV Mass ocv OCV  [Other
. No. /g N /g v 1% 1% Event
001 | oot 4491 53. 38 4491 53. 32 0. 00 99.89 | ©
1002 | pERR 4512 53. 41 4512 53.35 0.00 | 99.89 | o
003 | joeioiERE 4513 53. 38 4513 53. 32 0.00 | 99.89 | o
004 | oot 4510 53. 37 4510 53. 30 0. 00 99.87 | ©
005 | spoeriiah® | 4515 53. 34 4514 53. 28 0. 02 99.89 | © o
006 | speergsth® | 4512 53. 36 4512 | 53.30 0.00 | 99.89 | o .
007 | spemriieh® | 4505 53. 40 4505 53. 34 0. 00 99.89 | o© 1
008 | sompisid il 4490 53. 32 4489 53. 26 0. 02 99.89 | o b
)/L—F/E EThiS Spalceeftir;)tlear;tkionally \
&ik: L-fh V-RA D-MR4R R-AREL PR K 0-Rak. LARA. LA, B, LAX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ) BIRTR L4 | AR
No. Name of Test Items Thermal test
Yy Y A
. . R B ; B
R I O R BB Al | g g x| MAaE Kb
%5 Sample Status RE |FRLE RE FF3& %, 5 | Mass Loss| Residual | L
Sample Mass oCvV Mass oCcvV ocV  |Other
- No. /g v /g IV 1% 1% Event
001 lcyécliﬁﬁfﬁ:iged 4491 53. 32 4491 52. 13 0. 00 97.77 | o
002 | eicrER® 4512 53. 35 4512 52. 41 0. 00 98.24 | ©
003 1CYéC§ﬁﬁ§§l;'Eged 4513 53.32 4513 52. 26 0. 00 98. 01 0
004 | oy 4510 53. 30 4510 52. 18 0. 00 97.90 | o
005 | gt 4514 53. 28 4514 52. 11 0. 00 97.80 | o©
006 | goorerrdst 4512 53. 30 4512 52. 17 0. 00 97.88 | o
007 | gooeicmers 4505 53. 34 4505 52. 36 0. 00 98.16 | ©
008 | goorrs®t 4489 53. 26 4489 52. 05 0. 00 97.73 | o
o]~ g 2 [Thi intentionall
)\—F‘iE 18 spaiceeftlnbleannklona y

&ii: LR V-RA DR R-2k%L F-AL K 0-ALMKH. LRA. LR, B RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RBAA LA |
No. Name of Test Items Vibration
#o | Hens DM b | BBEAlggk | piaas| s
%'a’f Sample Status /ﬁ ¥ ﬂ:‘ﬁg“g/}- /ﬁ .2 vin 24w, & | Mass Loss | Residual -Wu%;
Sample Mass ocv Mass oCcv ocv Other
. No. /g AV /g AY 1% 1% Event
001 | eiomsr® | w91 | 52.13 4491 51. 68 0.00 | 99.14 | o
002 | o | 4512 | 5241 4512 52. 04 0.00 | 99.29 | o
003 | jyemicdnt 4513 52. 26 4513 51. 83 0. 00 99. 18 0
004 | eordR® | 4510 | 5218 4510 51.71 0.00 | 99.10 | o
005 | somepind | 4514 52. 11 4514 51. 65 0. 00 99. 12 0
006 | sooriaisi® ] 4512 52. 17 4512 51. 69 0. 00 99. 08 0
007 | speersaml | 4505 52. 36 4505 51.98 0. 00 99. 27 0
008 | oo | 4489 52. 05 4489 51. 59 0. 00 99. 12 0
y‘—F,E EThis spalceeftir;)tllentkionally
Hk: LR V-RA D-MRAR R-ARZL PR K -k, LBA. LR, LA, LEX.

ey
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A5 AT B & AR Mt
No. 4 Name of Test Items Shock
e HERA RIEH Before jl}f?)‘f:? After FERE | %\t, E | e
- Sample Status RE T34, Y/ FF#4w, /& | Mass Loss | Residual EF 3
Sample Mass ocv | Mass ocv OCV | Other
“ No. - /g AY /g A% 1% 1% Event
001 | oot ns 4491 51. 68 1491 51. 56 0. 00 99.77 | o
I T 4512 | 52.04 4512 | 51.94 0. 00 99.81 | o
003 | oA | 4513 | 51.83 4513 | 5171 0. 00 99.77 | o
004 | o E R | 4510 | 5171 4510 | 51.58 0. 00 99.75 | o
005 | somiocani® | 4514 | 5165 4514 | 51.52 0. 00 99.75 | o
006 | soergsin® | 4512 | 51.69 4512 | 51.57 0. 00 99.77 | o
007 | somerrin® | 4505 51.98 4505 51. 88 0. 00 99.81 | o
008 | soollCBRRE 1 4489 | 5159 | 4489 | 5147 | 000 | 99.77 | o
JT%E ‘his Spr:}ceeftiri:;le;r:ckionally

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

N 3
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F5 5 I B L AR A%

No. Name of Test Items External short circuit
Py BB IR 2 R BRGRE AL
Sample No. Sample Status Max. Extern/%lCTemp erature Other Event

001 LCHC Pty ohamged 55. 6 0

002 1CY(1?C§EﬁyézE§”ged 95. 4 Y

- 003 1CYéC§‘§ﬁyé§1§ged 55.7 0

004 lCYéCE‘Eﬁyézkﬁl?rged 55. 5 0

005 50C$gcggﬁyézfﬁlfrged 55.3 0

006 Schgcggﬁyéﬁ;%ged 55.6 0

007 50C§80§Sﬁ$§§ged 95.2 0

008 SOC?{gCIZSﬁ??liged 55.3 0
S Faep | TS space intentionally Teft

Box: D-JRIK R-ARZL PR K 0-LfEhk. AKX, R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

-
il
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% 5 BRRE LA | il
No. Name of Test Items Impact
= : : A =
G Sk A M*%;uimﬁimm& TLE
Sample No. Sample Status ax. Xtem/%c emperature Othor Evont
1CYC 50%¢ it
009 1CYC 50% Capacity 112.0 0
1CYC 50%¢ &
010 1CYC 50% Capacity 105. 4 0
1CYC 50%7%¢ &
ont 1CYC 50% Capacity 106. 1 0
1CYC 50%%¢ B
o1z 1CYC 50% Capacity 110.9 0
10YC 50%A
013 1CYC 50% Capacity 106. 7 0
DIFE A This space intentionally left

blank

&ix: DA F-RK O-RMHR. LRK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

. -7 i

i $ - 4
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v ] BRRA LA |id

No. Name of Test Items Overcharge
Wt s HBRE FheLR
Sample No. Sample Status Other Event

014 1CYéC§gﬁyézE$ged °

015 1cyécgﬁﬁyé§§ged °

016 1cyécgﬁﬁyé§:iged °

017 ICYéCgiﬁyéZE?;ged °

018 SOCigcggﬁfcﬁhiged °

019 500%%81;—?_? ﬁiged ©

020 5ocggcgﬁﬁyéz?1§ged °

021 50035(80;55?1? cﬁhiged 0
IR This space intentionally left blank

&iE: DR PR K 0-RMIK. RAEK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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23 g BRAA LA | HHER
No. Name of Test Items Forced discharge
e R MR A FAAE
Sample No. Sample Status Other Event
022 1CYC 1Fcuylcljifﬁ%ifjé(ciiaurged 0
023 1cyc ﬁchlf?%iﬁfcfarged 0
To02 1cye ﬁ:inclf?%Ec?arged 0
025 1CYC 1I?Cqucl_%%i})glcl;f‘%arged 0
026 1CYC ﬁYﬁ?%iﬁfc?arged 0
027 1cYC ﬁchliﬁ%iﬁchEarged 0
028 1CYC lF(iJchﬁl%%iﬁfcfarged 0
029 1CYC 1P§fff?%f§c?arged O
030 16YC ﬁchlij%iﬁfcf‘arged 0
031 1cYC 1151Y1C17?6%1ﬁfc?arged 0
032 50CYC5 Oﬁpu‘(lcl?%iﬁfc?arged %
033 50CY05 OP?quclj_?%iﬁfc?arged O
034 50CYC5 Oﬁl%clffﬁi}?c?arged 0
035 S00KC %chlcl?E%iﬁchEarged 0
036 BOCYCSOPSECI?%ch‘arged 0
037 S00HC OFCquclgja%iﬁchEarged 0
038 5OCYC5 (;‘Cqucl;'j13 %iﬁfci?arged O
039 5ocyc5 Or«‘Cquclj_?%iﬁchEarged 0
040 50CY(§) OI*‘CUchlg_jE%i?cE}?arged 0
041 5OCYC5 O}:Cuylciiﬁfc?arged 0

HiE: DA P-AK O-RAHR. AARK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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